—
P
Y ;;:,'_::-rfl" n:
) g
. |
= |

f [i4 1) | =
‘)f_ﬂ_lL_‘__,,;_‘.—-—- ,,,,L- ' &

FINAL BUDGET DOCUMENT
Fiscal Year Beginning July 1, 2018



JIE PSR TR T




MONTANA CITY/TOWN/COUNTY FINAL BUDGET DOCUMENT
TABLE OF CONTENTS

Budget Certification
Approved Budget Resolution

Department of Revenue Taxable Valuation Form.

General Statistical Information

Elected Officials,

Schedule of Personnel Levels:

City/Town

Local Government Budget Calendar.

Organizational Charts:

City/Town

Taxable Valuation/Mill Levy History and Analysis
Determination of Mill Levy Determination Form for Current Fiscal Year.

Budget Message.

General Funds (1000)

Summary of Revenues by Source

Summary of Expenditures by Function/Activity.
[...]
Continued maintenance will preserve the buildings longer.

Hardin Capital Improvements Program - 13



2018
Estimated
2018-201912019-2020{2020-2021]2021-2022}2022-2023 Cost

City Hall Parking Lot 80,000 80,000
City Hall Roof 19,000 19,000
Ping Building Parking Lot 36,000 36,000
Shop Parking Lot 14,500 14,500
Totals by Year 69,500 80,000 - - -

CAPITAL IMPROVEMENT PLAN TOTAL " 149,500

VI. COMPUTER EQUIPMENT & OFFICE FURNITURE
A. Computer Equipment and Office Furniture Condition

The City of Hardin maintains its computer system by regularly updating its equipment so that the
cost is spread out over a 5 year cycle. In 2017, a map printer/scanner was purchased for a GIS
Software System. Printers and scanners are budgeted about every five years or as needed. The current
large copier was purchased in 2011 and will need to be replaced in the next 2-3 years. The computer
software updates and maintenance are budgeted for annually and updated as needed. Office furniture
is purchased as needed.

B. Recommended Computer Equipment and Office Furniture and Estimated Costs

The recommendation is that the City continues to budget for and purchase computer equipment and
software updates.

Estimated
2018-2019{2019-2020{2020-2021{2021-2022|2022-2023 Cost
Computer System (4 computers) 5,688 i 5,688 '
Computer System (2 computers) 2,844 2,844
Computer System (1 laptop) 1,972 1972
Computer System (3 computers) 4266 | 4,266
Computer System ( server, 4PCs, 1 laptop, 2 monitors) 21,732 21,732
14 Monitors (estimate $200 each) 2,800 2,800
4 Ipads (estimate 400 each) 1,600 | 1,600
Sharp Copier 15,727 15,727
T795 Printer/Scanner - maps
Various copiers, scanners/faxes (estimate 1500 per year) 1,500 1,500 1,500 1,500 1,500 7,500
7,188 7916 20,027 5,766 23,232

Total | 1 64,129

VII. STREET SYSTEM
A. Street Infrastructure Condition

The road surfacing within Hardin consists of gravel, chip seal and asphalt pavement. However, the

Hardin Capital Improvements Program - 14



majority of streets in Hardin have asphalt paved surfaces. In addition some of the streets have curb,
gutter and sidewalks.

The general condition of the streets in Hardin is good. The City uses gas tax funds to help replace
and maintain the streets. The City has prioritized some streets for rebuilding and others for chip seal.

Terry Avenue from 6" Street West to 8" Street West in front of the High School was rebuilt in 2018
using Gas Tax revenues, a Coal Board Grant, and City resources. It will need to be chip sealed in
2019 to extend its life. In 2012 a portion of Blue Sage Court and Rangeview Drive had street paving,
storm drains, curb and gutter, and sidewalks installed. In 2015 the Wagner Subdivision also had
these infrastructure improvements installed.

The City also performs regular maintenance of the streets and alleys including pothole repair, street
sweeping, cleaning storm drains, etc.

B. Recommended Street Improvements and Estimated Costs

It is recommended that the City practice overlaying streets once utilities have been replaced. This
approach makes good sense and will make the City’s practices more efficient. The full asphalt
overlays and chip sealing have a long life and have performed well in Hardin where the drainage is
well developed. The City will need to address replacing failing curb and gutters on some streets. The
City will help owners finance some of these replacements.

In general, the City should examine the drainage as part of any street improvement project. In many
cases a simple overlay will work effectively without negatively impacting drainage. However, some

projects may require asphalt milling or other improvements to maintain good drainage.

Street system improvements are as listed:

Hardin Capital Improvements Program - 15



2018

2018- 2019- 2020- 2021- 2022-  Estimated
LF/sqft Condition 2019 2020 2021 2022 2023 Cost
. 1000.18'/ 4or3
.lst Street West Lewis to Miles 35000 117263 117263
& Lewis - Division to 1st 3607 4or3 42215 42215
7th St N Crook to E Terminus 3 35,179 35,179
Chouteau, 1st St S to 3rd St W 3 82,084 82,084
Crook Ave 5th to 6th St 3 158,271 158271
Crow Ave, 6th to 7th St 4 29316 29316
Crow Ave, 7th to 8th St 4 29316 29316
Terry Ave, 170' N of 6th to 8th | b
Coal Board 418,307 418,307
13th St, Cody to Custer 3 29316 29316
2nd, Crawford to Terry 3 70,358 70,358
Totals by year 418,307 270,878 105,537 58,632 158,271
1,011,624
Failed 1 Grants or other funding 243,903
Very Poor 2
Poor 3 Total to fund 767,721
Fair 4
Years _
Total needed per year 153,544
Street Maintenance equipment and chip seal costs are listed below:
* | 2018
Estimated
2018-2019|2019-2020/2020-2021]2021-2022|2022-2023 Cost
ITEM
1992 Chevy 1 ton - red truck #52 35,000 35,000
#12 1999 Ford F450 w/ utility box 62,991 62,991
Snowblower/Auger ? ?
Road: chip seal, resurface 80,000 80,000 80,000 80,000 80,000 400,000
Totals by year 115,000 | 142,991 80,000 80,000 80,000 497,991

VIII. SIDEWALKS, CURBS & RAMPS

A. Sidewalks, Curbs & Gutter Condition

Sidewalks located within the City of Hardin are in poor to excellent condition. There is not a
consistent sidewalk system through the City. Some areas of the City have very old sidewalks, with an
adjacent boulevard with trees; other areas have limited portions of newer sidewalks; still other areas

Hardin Capital Improvements Program - 16



have no sidewalks or curbs. The City allows “Hollywood” or boulevard style sidewalks. Some
sidewalks do not have handicap accessible curb ramps, and other areas that do have curb ramps do
not meet the current requirements of the Americans with Disabilities Act. There is no consistency
with curb and gutter throughout the City.

The City has been limited financially to replace or expand the current sidewalk system. The City will
continue to write grants and enforce the sidewalk ordinance to further repair and replace old
sidewalks with ADA compliant sidewalks.

B. Recommended Sidewalks and Curb & Gutter Improvements and Estimated Costs

The recommendation is that the City enforce the sidewalk ordinance. Repairing or replacement of
existing sidewalks are priorities over new sidewalks.

The City should also apply for grants to replace and expand the sidewalk system throughout City.
The City should map the existing sidewalks and prioritize the sections that need replaced, based on
their current status, the location of public facilities and routinely used routes throughout the City.
The City needs to ensure that all sidewalks throughout Hardin are ADA compliant. The City may
also consider creation of Special Improvement Districts (SID’s) to provide funds for sidewalks
although this would create more expenses for the private homeowners.

IX. WATERSYSTEM
A. Water System Condition

The City of Hardin’s domestic water system consists of several components. The source of water for
the system currently comes from the Big Horn River. The water is piped to the treatment plant which
in turn delivers water to the system and to the storage tanks on a hill approximately one mile west of
the City. The storage reservoirs consist of one 500,000 gallon concrete tank and one 500,000 gallon
steel tank. A pressure transducer located in a piping vault near the tanks senses the tank level and
enables control of the pumping cycles and associated reservoir level. The distribution system consists
of mains from 6 inches to 16 inches with associated fittings, gate valves and fire hydrants.

Several water system improvement projects have been completed in the last ten years. The most
recent water projects include:

In 2007 the steel tank was recoated, extending its life. In 2014, the treatment plant was automated.
Water services were extended to the Industrial Park, Yerger subdivision and the Watson Drive —
Custer Avenue area.

Water lines will need to be assessed to determine the need for rehabilitation or replacement.

Hardin Capital Improvements Program - 17



B. Recommended Improvements and Estimated Costs

A detailed water system analysis will need to be prepared for the City’s water treatment, storage and
distribution system. An updated Water PER will be written and grant applications are expected to be
submitted to DNRC and TSEP to help with funding the PER.

Current needs include replacing the Variable Frequency Devices (VFDs), turbidimeter, and alum
feeders for water treatment.

2018
Estimated

2018-20192019-2020)2020-2021{2021-2022(2022-2023 Cost
Resurfacing/lining Concrete reservoir 300,000 300,000
VED (Variable Frequency Drive) 200,000 200,000
Backhoe #71980 JD 310A 85,000 85,000
Utility trailer 31,495 31,495
Turbidimeter (original cost 15,035) 31,267 31,267
Freightliner dump truck 208447 208,447
Excavator #49 Cat 315L 260,559 260,559
Alum Feeders 321,118 321,118
PER 59,500 59,500
Totals by year 696,885 | 292,054 | 508,447 - - 1,497,387
GRAND TOTAL 1,497,387

Hardin Capital Improvements Program - 18



X. WASTEWATER SYSTEM
A. Wastewater and Collection System Condition

The original wastewater collection system was constructed in 1916. By the early 1990’s the
collection system had grown to include approximately 80,800 linear feet as well as approximately
235 sanitary manholes (SMH). The 2003 project replaced/rehabbed 14,874 feet of sanitary sewer
mains and 32 manholes. The 6™ Street lift station and the force main to the treatment plant were
replaced in 2008. In 2009, the City completed a project involving rehabilitation or replacement of
24,044 lineal feet of sewer mains and 82 manholes. Thus, the City has replaced or rehabbed almost
50 percent of sanitary sewer mains and manholes over the course of the last 15 years.

The original facultative lagoons were replaced by the current oxidation ditch mechanical plant in
1978. Portions of the old lagoon cells are still utilized as part of the current mechanical treatment
system for surge flow bypass, sludge drying beds, and septage receiving. The existing wastewater
treatment system consists of a combination grinder/auger screen headworks followed by activated
sludge biological treatment via an oxidation ditch. Wastewater then flows from the oxidation ditch to
one of two secondary clarifiers. Activated sludge is pumped from the clarifiers back to the oxidation
ditch. Clarified effluent is then disinfected via open-channel UV units. The treated effluent is then
discharged to the Bighorn River.

The wastewater collection and treatment systems were inspected by the EPA in September 0f2017.
The resulting inspection report identified several deficiencies and items requiring corrective action.
Areas of concern for the wastewater collection and treatment systems, paraphrased from the EPA
inspection report and reports from the Hardin Public Works Department are listed below.
a) The collection system has issues with excessive I&I and illicit connections which can
restrict the design capacity of the system.
b) The facility does not have grit or grease removal systems. The headworks screen is aging.
Grease is present throughout the treatment process.
¢) The wastewater treatment plant has issues with insufficient influent treatment capacity. The
plant is immediately overwhelmed by surge flows exceeding 1.0 MGD which occur often
during rain and snowmelt events. The oxidation ditch and secondary clarifiers run at
maximum capacity during average flows of approximately 0.6 MGD. The influent to the
treatment plant is often bypassed to an old lagoon basin (part of the previous treatment
facility) during surge flow events. There is no way to reintroduce the bypassed effluent into
the treatment process.
d) Secondary Clarifier No. 1 has uneven flows over the weir due to an uneven weir bar. Thus,
the clarifier does not operate according to design.
e) The plant operators reported freezing issues in the clarifier inlet channels.
f) Wastewater flow rate monitoring is unreliable.
g) The wastewater treatment plant does not have backup power generation.
h) The wastewater treatment plant does not have a redundant blower for the aerobic
digester.
i) The plant operators have reported excessive foaming in the oxidation ditch.
j) The return activated sludge (RAS) pumping station is aging and requires repairs
frequently.

Hardin Capital Improvements Program - 19



k) The waste activated sludge (WAS) pumping station is aging.

1) The wastewater treatment plant does not have redundant disinfection on the effluent
bypass channel.

m) The existing UV disinfection system is located outdoors, making maintenance difficult
during inclement weather.

n) There is currently no way to introduce septage from pumper trucks into the treatment
process. Septage is currently dumped in the old lagoon cell that is also utilized as a
sludge drying bed.

o) The plant does not have an adequate water supply.

The City's collection system has issues with excessive Inflow and Infiltration (I&I) and illicit
connections, which can restrict the designed capacity of the system. I&I has been a known issue within
the collection system for a number of years, but the City has not conducted a comprehensive assessment
of the system since the 1980s. Further, the City has not quantified the volume of I&I that occurs in the
collection system. In addition to I&I, the City also has an issue with illicit connections to the collection
system. Some homes and businesses have sump pumps or rain gutters that discharge directly to the
wastewater collection system.

Proper operation and maintenance of the collection system includes maintaining its design capacity
in order to minimize WWTP upsets, bypasses, and SSOs. Excess &I and illicit connections restrict
the design capacity of the collection system, and in the City's case, could contribute to unnecessary
bypasses and upsets at the WWTP (e.g., untreated influent sent to the lagoon basin/emergency
bypass pond).

Other than continued regular maintenance, the following improvements have been identified.

B. Recommended Sewer and Drainage Improvements and Estimated Costs
Wastewater system improvements costs are listed below:

2018
Estimated

2018-2019}2019-2020 | 2020-2021 |2021-2022|2022-2023 Cost
Sewer truck - VAC CON 350,000 350,000
Improvements identified by the PER 2,035,020 2,035,020
Improvements identified by the PER 9,265,216 9,265,216
Totals by year - 2,035,020 | 9,265,216 - 350,000 | 11,650,236
GRAND TOTAL 11,650,236

Hardin Capital Improvements Program - 20




XI. SOLID WASTE COLLECTION and LANDFILL
A. Solid Waste Collection and Landyfill Condition

The Solid Waste Department operates as part of the larger Public Works Department and provides
garbage collection and disposal for the community. Garbage collection is provided to every residence
and business in the community at least twice a week. Containers are also provided by the City. The
Solid Waste (Garbage collection) is operated as an enterprise fund and user fees are based on
whether a user has an individual canister or a shared one and the number of collections per week.

The City currently has four garbage trucks and collects solid waste 6 days a week for disposal at its
landfill. Collection currently runs two trucks, one full-time and one part-time. The City hosts clean-
up events in the spring and fall. The spring event is called “Operation Sparkle” and is coordinated
with the school so students can pick up litter around the City. The trucks are regularly maintained
and are on a 5-7 year replacement schedule. However the oldest trucks are a 1996 box truck and a
1999 truck with a grabber that automatically empties canisters.

The City also maintains a Class II landfill for garbage disposal. The landfill is a separate enterprise
fund from collection. Users are charged per load taken to the landfill based upon the size and type of
load per a fee schedule established by the City Council. The current landfill site was purchased in
1969 and was operated by Big Horn County under an Interlocal agreement. In 1991 the City assumed
operation of the landfill when new EPA regulations were introduced. A coal ash cell was added to
the landfill in 2010. The 2018 estimated life for the Class II cell is 25 years and the Coal Ash cell is